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According to §tanda「d EN 1435重いA2

N容459l甘-20之3-2

Labo「atol.ium Techniki BudowIanej ca「ried out the examination of the windows desc「ibed in test report 459/B-2023

manufactured by:
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Resistance to wind

ioad
CIass C2

Resi§tanCe to Wind load

Test pressu「e P1 800 Pa

Frame deflection

p噌S蜘re.,+〃宣l40宣

Pressure r了’1/455

Air permeability Class 4

Ai「 pe「meabiIity at lOO Pa

(Max test p「essu「e 600 Pa)

Refe「ence air permeabiiitγ at

lOO P∂:

3同事Ih爪之○○ o,7与m3h m

O,95 m3/h m2 1ub O,28 m3/h m

Watertightness ciass 5 A　#嵩5hlctded
ま00 pa


